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and criterion

N H3L i DR LS 7 RT 7S L P2140R
(R Chinese | 3.7V, 4000mAh, 14.8Wh
Sample name
o Protected Li-ion Rechargeable Battery P2140R 3.7V,
English 4000mAh, 14.8Wh
B 01-48
Sample No.
ZALHAL RIS BERHA PR A H]
Consignor KEEPPOWER TECHNOLOGY CO., LIMITED.
CSRaL XA RIS B AH A PR A F]
Manufacturer KEEPPOWER TECHNOLOGY CO., LIMITED.
Sy e [E (6T Rl SIS M A R SCI AR T )
AT E byt ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3
Test method

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

FE AN BOBEE R, RS $21.574.5mm
Appearance Black cylindrical battery, size $21.5*74.5mm
> Sl S
i 5 1 4 2020-06-01 AT 2020-06-10 ~ 2020-06-15
Accepted date Test date

R WA KRB, s, AMECRERR . HYIR. DTSR, SRMHIHCE

N Rl . . - . . L
'If}eﬂjlltjeis Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
LW, AT EECE I COT fE R D i @t SRR AR AET )
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 Fr#EZR .
The sample has passed the test items of UNITED NATIONS "Recommendations
ML i on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
RN ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3
Conclusion
%k Hi(Issue date): 2020-06-16
HIE
Comments /
4t é:ﬂ % , it 4 15
Compiler: 7 Checker: M% Approver: P e >
2:& AT AGE

TRYIME R A AR A BR 2 =)
Shenzhen SEM Test Technology Co., Ltd.

H2ul, K12 1
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e B e ke A7 e 1
=] T I3 1 *ﬂwﬁgj?&*ﬂwﬁﬂvﬁ\ﬁ Ik 2 THZE1h 3
5| RAIE 2P Standard requirement or the clause SR A ks
No. Name of test q Test result Test conclu5|on Remarks
number of standard
A (Tl R i i 2 T Sesh
NN FRAET M) UN Manual of Tests and Criteria ]
1| EEEARA SI/SGIAC.10/11/Rev.6/Amendment. 1, 38.3 UG Gl /
Altitude simulation | B\ T.1 Test T. See Appendix 1 Passed
N T anual of Tests and Criteria
2 1 RS éT/SG/A C.10/11/Rev.6/Amendment.1, 38.3 | LFf% 2 & /
Thermal test Wi T.2 Test T.2 See Appendix 2 Passed
B S
A b anual of Tests and Criteria
3 PR3] ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | WK% 3 Gris /
Vibration e T.3 Test T.3 See Appendix 3 Passed
A E (STl R ia i 2 i s
. b UN Manual of Tests and Criteria N
4 ik ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | WK% 4 Ak /
Shock B T4 Test T.4 See Appendix 4 Passed
H zy anua o es S an Crit erla
5 | DhALE ST/SGIAC.10/11/Rev.6/Amendment.1,” 38.3 | WLH#% 5 ari /
chort-circuit Bl T.5 Test T.5 See Appendix 5 Passed
a anual of Tests and Criteria
6 E7 9 ST/SG/A .10/11/Rev.6/Amendment.1, 38.3 | W& 6 & /
Crush W T.6 Test T.6 See Appendix 6 Passed
B Sy 2
. st anual of Tests and Criteria
;| R STISGIAC.10/11/Rev.6/Amendment.1,” 38.3 | JLH{# 7 & /
Overcharge BT 7 Test T.7 See Appendix 7 Passed
%%gﬂﬁgéﬂ:ﬁl'\ﬁ“%#/fx_fﬁ%ﬂ’l%_u%é é\%ﬂﬂ]
X I T- anual of Tests and Criteria
8 SR SJT/SG/A C.10/11/Rev.6/Amendment.1, 38.3 | WK% 8 G /
Forced discharge | 4T.8 Test T.8 See Appendix 8 Passed

ALK A B 20°C -25°C; FAEEIRFE:  45% - 75%
Test environment ] . .
condition Ambient temperature:  20°C - 25°C, Ambient humidity: 45% - 75%
R H )
Test items
A IR 1 . H 2
Subcontracted ‘ > / Post
test condition LS = Name code
Subcontracted
Laboratory Mtk } HT
Address Tel

TRYIME R A AR A BR 2 =)
Shenzhen SEM Test Technology Co., Ltd.

H3T, 12
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Appendix 1
F5 1 T B 44 5% e AL AL
No. Name of Test Items Altitude simulation
e . P
b FE B A WA §7Before Wik 5 After FERE | FeHE %%S%
o . . Mass loss |Residual OCV
Sample No. Sample status FEL I JEEEHLE FL o TEEE LR o % result
M1 (9) Vi (V) m2 (9) Va (V) (%) 06)
HIKIEH, e
01 m‘éjq Full Charged 70.086 4.190 70.085 4.185 0.002 99.88 o]
B KGR, e e
02 m‘ém Fuly Charged 70.080 4.190 70.078 4.187 0.004 99.93 o]
HUIEH, A
03 15;@5’3 Fully Charged 70.053 4.190 70.051 4.183 0.004 99.83 o]
BRI, AR
04 o é\JC Fuﬁ;Chzﬁrged 70.071 4.190 70.069 4.182 0.004 99.81 o]
HIRTER, 56 4 R H
05 e é\JC Rl Charged 70.041 4.194 70.041 4.190 0.000 99.90 o]
06  |B2STERCEAN 70056 | 4197 | 70055 | 4.191 0.002 99.86 0
5 25 MEH, SE AT
07 s &C{ Fu”;ghaéﬁed 70.024 4.194 70.023 4.189 0.002 99.88 o]
08  |A2TERCEAN 70024 | 4190 | 70023 | 4.185 0.002 99.88 o
35 25 MBS, A R H
09 s &C{ Fuly charged | 70-070 4.195 70.069 4.191 0.002 99.90 o]
5 25 AMEIF, e AR
10 e C\I(é Fully Charged 70.012 4.197 70.010 4.192 0.004 99.88 o]
U H
EE L-jttss, V-G D-ffA,  R-BIGH:;  F-lRek;  O-Liltie. BHFA. ok, TR, Tikk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
TRYIME R A AR A BR 2 =) FATL, K12 W
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Appendix 2
5 ) AT H 45k LR
No. Name of Test Items Thermal test
e . P
RAHE | Raks [ Belore mitEAte | e | maar | G
o . . Mass loss |Residual OCV
Sample No. Sample status FEL I JEEEHLE FL o TEEE LR o % result
M1 (9) Vi (V) m2 (9) Va (V) (%) 06)
HIKIEH, e
01 m‘éY‘Q Fuls crarged | 70-085 4.185 70.082 4.110 0.007 98.21 o]
B KGR, e e
02 m‘ém Fuly charged | 70-078 4.187 70.076 4.112 0.004 98.21 o]
HRAEER, 54 75
03 1st‘é\Y"§ Fuly charged | 70-051 4.183 70.050 4.109 0.002 98.23 o]
HIRTER, 564 R H
04 o é\Jc Fuly charged | 70-069 4.182 70.068 4.108 0.002 98.23 @]
HIRTER, 56 4 R H
05 e é\JC Fuly charged | 70-041 4.190 70.040 4.115 0.002 98.21 o]
06  |B2STERCEAN 70055 | 4291 | 70054 | 4.112 0.002 98.12 0
5 25 MEH, SE AT
07 s &C{ Fu”;ghaéﬁed 70.023 4.189 70.022 4.110 0.002 98.11 o]
08  |B2TIAIERL 70,023 4185 | 70.022 4.112 0.002 98.26 o
35 25 MBS, A R H
09 s &C{ Fuly charged | 70-069 4.191 70.068 4.112 0.002 98.12 o]
5 25 AMEIF, e AR
10 e C\I(é Fuly Chargea | 70-010 4.192 70.008 4.109 0.004 98.02 o]
U H
EE L-jttss, V-G D-ffA,  R-BIGH:;  F-lRek;  O-Liltie. BHFA. ok, TR, Tikk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
TRYIME R A AR A BR 2 =) H5 0, K12 1
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Appendix 3
5 3 W5 F 4 7 )
No. Name of Test Items Vibration
e . P
FRET | RS i Before WREATer | gk | Mg | G0
AR A Mass loss |Residual OCV| &5t
Sample No. Sample status FEL I JEEEHLE FL o TEEE LR o % result
M1 (9) Vi (V) m2 (9) Va (V) ©6) 06)
HIKIEH, e
01 m‘éjq Full Charged 70.082 4.110 70.081 4.110 0.002 100.00 o]
HIKIEH, e e
02 1st(é\YC, Fuly Charged 70.076 4.112 70.076 4.111 0.000 99.98 o]
HRAEER, 54 75
03 15;@5’3 Fully Charged 70.050 4.109 70.050 4.109 0.000 100.00 o]
HIRTER, 564 R H
04 o é\Jc Fuly Charged 70.068 4.108 70.067 4.108 0.002 100.00 o]
HIRTER, 56 4 R H
05 e é\Jc Rl Charged 70.040 4.115 70.040 4.114 0.000 99.98 o]
06  |B2TERCEAN 70054 | 4112 | 70053 | 4.112 0.002 100.00 | O
5 25 MEH, SE AT
07 s &Cf Fu”;ghaéﬁed 70.022 4.110 70.022 4.110 0.000 100.00 o]
08  |AETERCEAN 70022 | 4112 | 70022 | 4111 0.000 99.98 0
35 25 MBS, A R H
09 s &Cf Fuly charged | 70-068 4.112 70.067 4.112 0.002 100.00 o]
5 25 AMEIF, e AR
10 e Cy'é Fully Charged 70.008 4.109 70.008 4.109 0.000 100.00 o]
U H
PE L-jttss, V-G D-ffA,  R-BIGH:;  F-lRek;  O-Liltie. BHFA. ok, TR, Tikk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
TRYIME R A AR A BR 2 =) 6T, 12 W
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Appendix 4
5 A AT H 45k il
No. Name of Test Items Shock
e . P
RAGE | Raks [ Belore mitEAte | e | maar | G
Sample No. Sample status FEL I JEEEHLE FL o TEEE LR Mas;loss Re&dlg/al OCV] resutt
M1 (9) Vi (V) m2 (9) Va (V) ©6) 06)
HIKIEH, e
01 m(éjq Ful crarged | 70-081 4.110 70.081 4.109 0.000 99.98 o]
HIKIEH, e e
02 m(éjo Fuly charged | 70-076 4.111 70.075 4.111 0.002 100.00 o]
BRIER, E 40
03 15;@5’3 Fuly charged | 70-050 4.109 70.050 4.109 0.000 100.00 o]
HIRTER, 564 R H
04 o é\Jc Fuly charged | 10-067 4.108 70.067 4.107 0.000 99.98 @]
HIRTER, 56 4 R H
05 e é\JC Fuly charged | 70-040 4.114 70.039 4.114 0.002 100.00 o]
06  |B25TIAIEERL 70,053 4.112 70.053 4.111 0.000 99.98 o
35 25 MEH, A T HL
07 s C% Fuly charged | 70-022 4.110 70.021 4.110 0.002 100.00 o]
#5 25 MIEH, SE AT E
08 o C\I(é Fuly charged | 70:022 4.111 70.022 4.111 0.000 100.00 o]
35 25 MBS, A R H
09 s C% Fuly charged | 70-067 4.112 70.067 4.111 0.000 99.98 o]
% 25 MM, LT
10 e C\I(é Fuly Chargea | 70-008 4.109 70.007 4.109 0.002 100.00 o]
U H
EE L-jttss, V-G D-ffA,  R-BIGH:;  F-lRek;  O-Liltie. BHFA. ok, TR, Tikk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
TRYIME R A AR A BR 2 =) FTU L12 W
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Appendix 5
[T 5 R H 455 ok
No. Name of Test Iltems External short circuit
\ . TR vty 2 11 A el FEE o ‘
ﬁélill:llilgﬁ% ﬁélillzll:lﬁ%}\ Max. EXtem(ét}lc'Semperature \{D-I‘u iﬁ%% %Jf
Sample No. Sample status Test result Remark
HIER, e AR
01 1st é\JC FuIITyDCharged 51.9 (@] /
HIER, SE AT
02 1st{(}3\JC, Fully Charged 514 O /
HIRAEIR, TE AT
03 1st é\JC FuIITyDCharged 51.6 O /
B G, SE AT
04 1st é\vc, Fuiymcharged 51.8 'e) /
T IRAEIR, 564 A H
05 1st é\JC FuinCharged 51.8 O /
3 25 MG, e AT
06 25th C\I(C, Fullyjéharged 51.1 (@] /
3 25 MG, e AT
07 25th C\I(C, Fullyjéharged 51.0 O /
55 25 MER, AT
08 25th C\l(C, Fully7gharged 51.8 (@] /
3 25 MG, e AT
09 25th C\I(C, Fullyjéharged 51.6 O /
10 3 25 MEH, A H 51.9 o )

25th CYC, Fully Charged

LUh 2 H

E DR R, FLlRk; O-BMRE. R, KiK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRYIME R A AR A BR 2 =) 8T, 12 W
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 6
5 6 WAL 4585 B
No. Name of Test Iltems Crush
‘ ‘ R T B L o ‘
Bt g 5 FE R Max. EXtefQ%'CT)emperatU’e s 3 #E
Sample No. Sample status Test result Remark
T UAEIF, 50% 78 B
11 1stj(\3YC, 50% Ch(z:\rged 75.6 O /
HIRIEIR, 50% 78 H
12 1st}\CYC, 50% Chgrged 75.5 O /
T UAEIF, 50% 78 B
13 1stj(\3YC, 50% Ch(z:\rged 73.0 O /
B AR, 50%78
14 1st}EYHC, 50% ChZ\rged 75.6 O /
HIXIEIE, 50% 78 L
15 1stj(\3YC, 50% Ch(;rged 75.8 O /
55 25 IKAHFR, 50% 7
16 25th c{\\(cl,jso% Chal?ged 75.6 O
55 25 IKAHFR, 50% 7 L
17 25th é\\(cl,jso% Cha:)ged 75.6 O
3 25 KAHIR, 50% 7
18 25th é\\(c, 50% Cha:)ged 73.5 O
55 25 IKAHFR, 50% 7
19 25th c{\\(cl,jso% Chal?ged 75.6 O
20 2 25 IRAEIR, 50% 78 H 75.9 'e)

25th CYC, 50% Charged

BREE

E DR Felgk; O-TEfE. g K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRYIME R A AR A BR 2 =) FOUl, 12 W
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 7
5 . AT H 45 ik HEE
No. Name of Test Items Overcharge
FE g 5 FEdnIRAS HIIIRELE S &It
Sample No. Sample status Test result Remark
T IRAEIR, 564 AR H
21 1st é\YC, FuIT;Charged O /
HAER, R
22 1st (}3\YC, Fuﬁy Charged O /
T IRAEIR, 564 AR H
23 1st é\YC, FuIT;Charged O /
ERAEIR, 76 e 70
24 1st é\YC, Fuiyncharged O /
o5 25 AME, e
25 25th C\l(C, FuIIyTEharged O /
5 25 AMIER, e AL
26 25th CYC, Fullyjéharged O /
5 25 AMIEHF, e AL
27 25th CYC, Fullyjéharged O /
o8 5 25 MEF, e 0 /

25th CYC, Fully Charged

LUF 2 H

E DR Felgk; O-TEfE. g K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRYIME R A AR A BR 2 =) 10700, L12 W
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 8
g 8 TR H 4475 )
No. Name of Test Items Forced discharge

FE g 5 FEdnRAS RS &It
Sample No. Sample status Test result Remark

29 Yy e 0 /
30 Lo Y oty e 0 /
31 Yy S 0 /
32 o Y oty e 0 /
33 e S 0 /
34 o e 0 !
35 s Y oty e 0 /
36 o e 0 !
37 o Y oty e 0 /
38 o Y oty e 0 /
39 e o 0 /
40 ey S 0 /
41 Ko er ey o 0 /
42 ey 0 /
43 e o 0 /
44 e Ry s 0 /
45 e ev o 0 /
46 vy o 0 /
47 e ey s 0 /
48 vy o 0 /

E DR Felgk; O-TEfE. K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRYIME R A AR A BR 2 =) 11T, L12 W
Shenzhen SEM Test Technology Co., Ltd. Page of




s el i 5 No.: WTX20X03014605B012

HIX

P
- —

T
ARG s8R0 MROMMIBMeD WE L XN

YYW000¥ 00412

Y Ee

WERPOWER i

A 21700 4000mAh B

Max 184 Continuoce Dischargs Curend

=

TRYIME R A AR A BR 2 =) 12700, 12 W
Shenzhen SEM Test Technology Co., Ltd. Page of



